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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Sky Phone LLC’s product, model number: Elite 4T (FCC ID: 2ABOSSKYELITEA4T) or the "EUT" in
this report was a 4G Smart Phone, which was measured approximately:

14.52 cm (L) x 7.21 cm (W) x 0.95 cm (H), rated with input voltage: DC 3.7 V battery or DC 5V from
adapter.

Adapter Information:

Model: Elite 4T

Input: AC 100-240V, 50/60Hz, 0.15 A
Output: DC 5V, 05 A

*All measurement and test data in this report was gathered from production sample serial number: 1800001
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-01-10.

Objective

This test report is prepared on behalf of Sky Phone LLC in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DTS /DSS and Part 15B JBP submissions with
FCC ID: 2ABOSSKYELITEAT.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D and KDB 971168 D01 v03.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

Measurement Uncertainty

Parameter uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No. : 382179,the FCC Designation No. : CN5001.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
(o
i CMWS00/ AC Power
: CMU200 Source
A
Antenna
EUT %
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
81.1307, §2.1093 RF Exposure (SAR) Compliance*
82.1046; § 22.913 (a);
8§ 24.232 (c); §27.50 (d) RF Output Power Compliance
(h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§ 422§25(1)§§2227%137($1{;)(m) Spurious Emissions at Antenna Terminal Compliance
5 2§ 422%))%5(3;)%2227%137(%)(”1) Field Strength of Spurious Radiation Compliance
§2 4'232 %5)957(?3 (h)(m) Band Edge Compliance

§ 2.1055; § 22.355; Frequency stability Compliance

§ 24.235; §27.54,

Note: * Please refer to SAR report released by BACL, report number: RSZ180110001-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
A.H.System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
ESE\?VZS Signal ANALYZER FSI1Q26 8386001028 2017-04-24 | 2018-04-24
Sunol Sciences Broadband Antenna JB1 A040904-2 2017-12-17 | 2020-12-16
Mini Pre-amplifier ZVVA-183-S+ 5969001149 2017-05-21 | 2018-05-21
HP Amplifier HP8447E 1937A01046 2017-11-19 | 2018-05-21
Anritsu Signal Generator 683698 004114 2017-12-07 | 2018-12-07
Rohde & EMI Test Receiver ESCI 101120 2017-12-07 | 2018-12-07
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun RF Cable UFAZI0A-1-4724- | \ 164369 223410-001 | 2017-11-19 | 2018-05-21
technologies 30050U
Ducommun
technologies RF Cable 104PEA 218124002 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 1 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 2 2017-11-22 | 2018-05-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-29
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-29
Ducommun Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

technologies

FCC Part 27, FCC Part 22H/24E

Page 7 of 131




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-05 | 2018-12-05
Temperature &

ESPEC Humidity Chamber EL-10KA 09107726 2017-11-22 | 2018-11-22
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Wideband Radio

Communication CMU200 106891 2017-12-14 | 2018-12-14

Schwarz

Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 5317 6494 | 2018-04-24
Schwarz wh
Tester
Ducommun
technologies RF Cable RG-214 3 2017-11-22 | 2018-05-22
WEINSCHEL 3dB Attenuator N/A N/A 2017-11-22 | 2018-05-23
N/A Power Splitter N/A N/A 2017-05-21 | 2018-05-21

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ180110001-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to 827.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed byHill He on 2018-01-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D
Conducted Power
Cellular Band (Part 22H)
Average Output ..
Mode Channel Fr(elr\(/][lll_;:r;cy Power ((Iﬁl;::)t
4 (dBm)
128 824.2 33.03 38.45
GSM 190 836.6 33.11 38.45
251 848.8 33.13 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 32.79 30.74 28.79 26.87 38.45
GPRS 190 836.6 32.83 30.71 28.85 26.98 38.45
251 848.8 32.91 30.81 28.98 26.97 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 25.56 25.32 24.22 22.10 38.45
EGPRS 190 836.6 25.55 25.35 24.21 22.59 38.45
251 848.8 25.37 25.14 23.85 22.35 38.45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

Average Output Power
Test Test Se (dBm)
Mode .. Sub . .
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 22.05 21.94 21.97
1 21.37 21.52 21.38
2 21.41 21.28 21.29

HSDPA
3 21.42 21.36 21.41
4 21.57 21.50 21.34

WCDMA

(Band V) Normal 1 21.00 21.10 20.96
2 20.75 20.46 20.74
HSUPA 3 20.82 20.76 20.55
4 20.57 20.59 20.81
5 20.76 20.77 20.58
HSPA+ 1 20.24 20.38 20.22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 28.69 33
GSM 661 1880.0 28.39 33
810 1909.8 28.36 33
F Average Output Power Limit
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.64 26.16 24.80 22.76 33
GPRS 661 1880.0 28.89 26.59 25.03 23.01 33
810 1909.8 28.51 26.17 24.62 22.69 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 23.73 23.43 22.58 21.01 33
EGPRS 661 1880.0 24.20 23.95 22.95 21.31 33
810 1909.8 24.60 24.12 23.10 22.05 33

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

Average Output Power
Test Test se (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.22 21.13 21.13
1 20.45 20.26 19.86
2 20.52 20.44 20.45
HSDPA
3 20.26 20.53 20.54
4 20.74 20.47 20.39
WCDMA 1 20.12 19.94 19.60
(Band I1) Normal
2 20.24 20.01 19.74
HSUPA 3 20.21 19.86 19.86
4 20.11 20.02 19.68
5 20.17 20.10 19.93
HSPA+ 1 20.32 20.16 20.23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 11.23 13
GSM Middle 11.53 13
High 11.15 13
PAR Limit
Mode Channel (dB) (dB)
Low 10.14 13
EGPRS Middle 10.31 13
High 10.20 13
Mode Channel PAR (dB) Limit (dB)
Low 3.86 13
RMC -
(BPSK) Middle 3.97 13
High 3.74 13
Low 3.46 13
(TGSQDAPAAA) Middle 3.82 13
High 3.43 13
Low 3.66 13
HSUPA -
(BPSK) Middle 3.83 13
High 3.79 13
Low 3.15 13
HSPA+ Middle 3.46 13
High 3.34 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 11.22 13
GSM Middle 11.41 13
High 11.32 13
PAR Limit
Mode Channel (dB) (dB)
Low 10.52 13
EGPRS Middle 10.89 13
High 10.14 13
PAR Limit
Mode Channel (dB) (dB)
Low 4.47 13
RMC :
(BPSK) Middle 4.07 13
High 412 13
Low 4.36 13
HSDPA :
(16QAM) Middle 4.25 13
High 4.32 13
Low 4.42 13
HSUPA :
(BPSK) Middle 4.18 13
High 4.47 13
Low 3.71 13
HSPA+ Middle 3.47 13
High 3.62 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

Radiated Power

GSM Mode:
‘Fre e Receiver | Turntable Rx Antenna Substituted Absolute IFCC Part 22H/24E
Wi | Reading | Angle | Height | Polar | Level | C3P€ | Antenna | Level | yiynic | Margin
(MHZ) | @Buv) | Degree (n%) (H/V) | @Bm) | 1058 | Gain | (dBm) | gpm) (ng)
(dB) | (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 93.15 217 2.2 H 30.8 0.7 0.0 30.10 38.45 8.35
836.6 86.73 25 1.6 \% 26.3 0.7 0.0 25.60 38.45 | 12.85
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 90.79 334 1.6 H 20.7 1.30 8.50 27.90 33 51
1880.00 88.60 111 2.3 \% 18.3 1.30 8.50 25.50 33 7.5
EDGE Mode:
\Fre uenc Receiver | Turntable Rx Antenna Substituted Absolute Limit | Marein
v { Reading Angle | Height | Polar | Level Cable | Antenna | - [ evel S
(dB) (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 89.11 261 1.9 H 26.7 0.7 0.0 26.00 38.45 | 12.45
836.6 83.15 89 15 \% 22.7 0.7 0.0 22.00 38.45 | 16.45
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 88.15 26 1.3 H 18.1 1.30 8.50 25.30 33 7.7
1880.00 83.19 60 2.0 \% 12.9 1.30 8.50 20.10 33 12.9
WCDMA Mode:
Frequency Receiver| Turntable Rx Antenna Substituted Absolute FCC Part 22H/24E
MH Reading|  Angle | Height | Polar | Level (C2LIG Antepna Level | Limit | Margin
(MH2) | @Bpv)| Degree | (m) |(H/V)| @Bm) | 105 | Gain | @Bm) | @Bm)| (aB)
(dB) (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 83.55 225 2.1 H 21.2 0.7 0.0 20.50 38.45 17.95
836.6 77.31 43 1.2 \% 16.9 0.7 0.0 16.20 38.45 22.25
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.84 27 1.2 H 13.8 1.30 8.50 21.00 33 12.0
1880.00 | 81.52 284 1.4 \ 11.3 1.30 8.50 18.50 33 14,5
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 2256 22.44 2256
RB Size=1, RB Offset=2 22.25 2258 22.43
RB Size=1, RB Offset=5 22.24 2221 2226
QPSK RB Size=3, RB Offset=0 22.04 22.48 22.86
RB Size=3, RB Offset=1 22.48 2271 22.42
RB Size=3, RB Offset=2 22.16 22.49 22.76
RB Size=6, RB Offset=0 21.02 21.65 21.66
L4 RB Size=1, RB Offset=0 21.22 21.46 21.41
RB Size=1, RB Offset=2 2153 21.75 21.64
RB Size=1, RB Offset=5 21.39 21.63 2153
16QAM | RB Size=3, RB Offset=0 22.29 21.75 21.12
RB Size=3, RB Offset=1 22,62 21.11 21.32
RB Size=3, RB Offset=2 21.46 21.76 21.43
RB Size=6, RB Offset=0 20.50 20,55 20,56
RB Size=1, RB Offset=0 22.87 22.65 22.47
RB Size=1, RB Offset=7 22.42 22.34 2224
RB Size=1, RB Offset=14 22,65 2256 2219
QPSK RB Size=8, RB Offset=0 2113 21.23 2152
RB Size=8, RB Offset=4 2152 21.75 21.47
RB Size=8, RB Offset=7 21.32 21.62 21.03
RB Size=15, RB Offset=0 2135 2157 2137
30 RB Size=1, RB Offset=0 21.86 21.46 21.69
RB Size=1, RB Offset=7 2162 21.38 2152
RB Size=1, RB Offset=14 2156 21.12 2156
16QAM | RB Size=8, RB Offset=0 20.72 20.77 20.74
RB Size=8, RB Offset=4 20.68 20.63 20.68
RB Size=8, RB Offset=7 2059 20,56 20.76
RB Size=15, RB Offset=0 20.66 20.47 20.49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.56 22.14 22.76

RB Size=1, RB Offset=12 22.63 22.22 22.79

RB Size=1, RB Offset=24 22.35 22.36 22.21

QPSK RB Size=12, RB Offset=0 21.07 21.59 21.65

RB Size=12, RB Offset=6 21.38 21.33 21.47

RB Size=12, RB Offset=11 21.61 21.37 21.12

RB Size=25, RB Offset=0 2151 21.09 21.76

>0 RB Size=1, RB Offset=0 21.63 21.86 21.97

RB Size=1, RB Offset=12 21.11 21.75 21.45

RB Size=1, RB Offset=24 21.06 21.56 21.74

16QAM RB Size=12, RB Offset=0 20.44 20.71 20.65

RB Size=12, RB Offset=6 20.52 20.62 20.61

RB Size=12, RB Offset=11 20.57 20.58 20.53

RB Size=25, RB Offset=0 20.48 20.46 20.49

RB Size=1, RB Offset=0 22.67 22.41 22.24

RB Size=1, RB Offset=24 22.58 22.64 22.32

RB Size=1, RB Offset=49 22.47 22.46 22.04

QPSK RB Size=25, RB Offset=0 21.46 21.43 21.54

RB Size=25, RB Offset=12 21.37 21.55 21.22

RB Size=25, RB Offset=24 21.07 21.43 21.26

RB Size=50, RB Offset=0 21.23 21.07 21.45

100 RB Size=1, RB Offset=0 22.75 22.48 22.83

RB Size=1, RB Offset=24 22.54 22.19 22.38

RB Size=1, RB Offset=49 22.12 22.10 22.42

16QAM RB Size=25, RB Offset=0 20.66 20.86 20.77

RB Size=25, RB Offset=12 20.52 20.67 20.57

RB Size=25, RB Offset=24 20.44 20.49 20.53

RB Size=50, RB Offset=0 20.62 20.63 20.45
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.68 22.35 22.23

RB Size=1, RB Offset=37 22.17 22.27 22.62

RB Size=1, RB Offset=74 22.55 22.75 22.47

QPSK RB Size=36, RB Offset=0 21.34 21.46 21.07

RB Size=36, RB Offset=18 21.56 21.54 21.68

RB Size=36, RB Offset=37 21.85 21.69 21.31

RB Size=75, RB Offset=0 21.43 21.77 21.04

150 RB Size=1, RB Offset=0 21.57 21.47 21.15

RB Size=1, RB Offset=37 21.62 21.56 21.44

RB Size=1, RB Offset=74 21.78 21.38 21.74

16QAM RB Size=36, RB Offset=0 20.68 20.50 20.85

RB Size=36, RB Offset=18 20.51 20.48 20.74

RB Size=36, RB Offset=37 20.46 20.37 20.57

RB Size=75, RB Offset=0 20.34 20.57 2251

RB Size=1, RB Offset=0 22.54 22.36 22.65

RB Size=1, RB Offset=49 22.35 22.27 22.54

RB Size=1, RB Offset=99 22.47 22.36 22.49

QPSK RB Size=50, RB Offset=0 21.75 21.71 21.77

RB Size=50, RB Offset=24 21.76 21.63 21.81

RB Size=50, RB Offset=49 21.63 21.85 21.55

RB Size=100, RB Offset=0 21.01 21.74 21.46

200 RB Size=1, RB Offset=0 22.23 22.58 22.37

RB Size=1, RB Offset=49 22.40 22.14 22.78

RB Size=1, RB Offset=99 21.35 22.51 22.45

16QAM RB Size=50, RB Offset=0 21.02 20.87 21.53

RB Size=50, RB Offset=24 20.75 20.52 20.53

RB Size=50, RB Offset=49 20.71 20.96 20.65

RB Size=100, RB Offset=0 20.63 20.47 20.49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

Peak-to-average ratio (PAR)

Modulation Middl(e d(};;lannel Linl:il: ﬁlB) Result
QPSK (1RB Size) 6.03 13 Pass
QPSK (100RB Size) 6.53 13 Pass
16QAM (1RB Size) 6.98 13 Pass
16QAM (100%RB Size) 6.62 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency l;eczl.ver table . Cable | Antenna A2801l=te Limit
(MHz) (;; plg)g Angle Height | Polar | Level Loss Gain (dg]:l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.69 38 1.1 H 125 1.30 9.10 20.30 30
1732.50 86.24 317 1.0 V 13.7 1.30 9.10 21.50 30
3 MHz Bandwidth
1732.50 85.24 21 1.1 H 12.1 1.30 9.10 19.90 30
1732.50 85.97 98 15 V 134 1.30 9.10 21.20 30
5 MHz Bandwidth
1732.50 85.74 224 1.2 H 12.6 1.30 9.10 20.40 30
1732.50 86.32 248 2.1 \Y/ 13.8 1.30 9.10 21.60 30
10 MHz Bandwidth
1732.50 85.09 289 2.2 H 11.9 1.30 9.10 19.70 30
1732.50 85.96 249 24 \Y 134 1.30 9.10 21.20 30
15 MHz Bandwidth
1732.50 85.61 236 15 H 124 1.30 9.10 20.20 30
1732.50 85.23 280 1.5 V 12.7 1.30 9.10 20.50 30
20 MHz Bandwidth
1732.50 85.94 282 16 H 12.8 1.30 9.10 20.60 30
1732.50 85.27 213 15 \Y/ 12.7 1.30 9.10 20.50 30

FCC Part 27, FCC Part 22H/24E

Page 22

of 131




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.63 180 11 H 125 1.30 9.10 20.30 30
1732.50 84.67 19 1.9 \ 12.1 1.30 9.10 19.90 30
3 MHz Bandwidth
1732.50 85.24 261 2.0 H 121 1.30 9.10 19.90 30
1732.50 84.37 249 1.6 \ 11.8 1.30 9.10 19.60 30
5 MHz Bandwidth
1732.50 85.67 16 1.3 H 12.5 1.30 9.10 20.30 30
1732.50 84.97 117 2.3 \ 124 1.30 9.10 20.20 30
10 MHz Bandwidth
1732.50 86.02 25 1.9 H 12.9 1.30 9.10 20.70 30
1732.50 85.23 279 2.0 \% 12.7 1.30 9.10 20.50 30
15 MHz Bandwidth
1732.50 85.68 232 13 H 125 1.30 9.10 20.30 30
1732.50 84.76 135 2.1 \% 12.2 1.30 9.10 20.00 30
20 MHz Bandwidth
1732.50 85.67 98 2.5 H 12.5 1.30 9.10 20.30 30
1732.50 84.50 287 25 \ 11.9 1.30 9.10 19.70 30
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LTE Band 5:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 2256 22.44 2256
RB Size=1, RB Offset=2 22.25 2258 22.43
RB Size=1, RB Offset=5 22.24 2221 2226
QPSK RB Size=3, RB Offset=0 22.04 22.48 22.86
RB Size=3, RB Offset=1 22.48 2271 22.42
RB Size=3, RB Offset=2 22.16 22.49 22.76
RB Size=6, RB Offset=0 21.02 21.65 21.66
L4 RB Size=1, RB Offset=0 21.22 21.46 21.41
RB Size=1, RB Offset=2 2153 21.75 21.64
RB Size=1, RB Offset=5 21.39 21.63 2153
16QAM | RB Size=3, RB Offset=0 22.29 21.75 21.12
RB Size=3, RB Offset=1 22,62 21.11 21.32
RB Size=3, RB Offset=2 21.46 21.76 21.43
RB Size=6, RB Offset=0 20.50 20,55 20,56
RB Size=1, RB Offset=0 22.87 22.65 22.47
RB Size=1, RB Offset=7 22.42 22.34 2224
RB Size=1, RB Offset=14 22,65 2256 2219
QPSK RB Size=8, RB Offset=0 2113 21.23 2152
RB Size=8, RB Offset=4 2152 21.75 21.47
RB Size=8, RB Offset=7 21.32 21.62 21.03
RB Size=15, RB Offset=0 2135 2157 2137
30 RB Size=1, RB Offset=0 21.86 21.46 21.69
RB Size=1, RB Offset=7 2162 21.38 2152
RB Size=1, RB Offset=14 2156 21.12 2156
16QAM | RB Size=8, RB Offset=0 20.72 20.77 20.74
RB Size=8, RB Offset=4 20.68 20.63 20.68
RB Size=8, RB Offset=7 2059 20,56 20.76
RB Size=15, RB Offset=0 20.66 20.47 20.49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.56 22.14 22.76

RB Size=1, RB Offset=12 22.63 22.22 22.79

RB Size=1, RB Offset=24 22.35 22.36 22.21

QPSK RB Size=12, RB Offset=0 21.07 21.59 21.65

RB Size=12, RB Offset=6 21.38 21.33 21.47

RB Size=12, RB Offset=11 21.61 21.37 21.12

RB Size=25, RB Offset=0 2151 21.09 21.76

>0 RB Size=1, RB Offset=0 21.63 21.86 21.97

RB Size=1, RB Offset=12 21.11 21.75 21.45

RB Size=1, RB Offset=24 21.06 21.56 21.74

16QAM RB Size=12, RB Offset=0 20.44 20.71 20.65

RB Size=12, RB Offset=6 20.52 20.62 20.61

RB Size=12, RB Offset=11 20.57 20.58 20.53

RB Size=25, RB Offset=0 20.48 20.46 20.49

RB Size=1, RB Offset=0 22.67 22.41 22.24

RB Size=1, RB Offset=24 22.58 22.64 22.32

RB Size=1, RB Offset=49 22.47 22.46 22.04

QPSK RB Size=25, RB Offset=0 21.46 21.43 21.54

RB Size=25, RB Offset=12 21.37 21.55 21.22

RB Size=25, RB Offset=24 21.07 21.43 21.26

RB Size=50, RB Offset=0 21.23 21.07 21.45

100 RB Size=1, RB Offset=0 22.75 22.48 22.83

RB Size=1, RB Offset=24 22.54 22.19 22.38

RB Size=1, RB Offset=49 22.12 22.10 22.42

16QAM RB Size=25, RB Offset=0 20.66 20.86 20.77

RB Size=25, RB Offset=12 20.52 20.67 20.57

RB Size=25, RB Offset=24 20.44 20.49 20.53

RB Size=50, RB Offset=0 20.62 20.63 20.45
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Report No.: RSZ180110001-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 6.17 13 Pass
QPSK (100RB Size) 6.35 13 Pass
16QAM (1RB Size) 5.23 13 Pass
16QAM (100%RB Size) 5.93 13 Pass
QPSK:

Frequency %ee:%iivner ;l;l;)liz RX e S“Cb::::tedAntenna A})Jse(i,l:lte Limit
(MHz) | G vy | Angle H(e;f)h‘ fﬁ’/‘gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dB)

Middle Channel
1.4 MHz Bandwidth
836.5 83.89 14 16 H 215 0.7 0.0 20.80 38.45
836.5 80.64 193 1.2 \ 20.2 0.7 0.0 19.50 38.45
3 MHz Bandwidth
836.5 83.73 254 2.1 H 21.3 0.7 0.0 20.60 38.45
836.5 80.23 28 24 \J 19.8 0.7 0.0 19.10 38.45
5 MHz Bandwidth
836.5 83.59 277 1.2 H 21.2 0.7 0.0 20.50 38.45
836.5 80.84 209 1.7 \% 20.4 0.7 0.0 19.70 38.45
10 MHz Bandwidth
836.5 83.48 177 24 H 21.1 0.7 0.0 20.40 38.45
836.5 80.57 243 2.1 \ 20.1 0.7 0.0 19.40 38.45
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16QAM:
Receiver Turn Rx Antenna Substituted Absolute o
Frequency c table . Cable | Antenna Limit
(MHz) l(((;)lz;dl\n,)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
n Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel

1.4 MHz Bandwidth
836.5 83.96 60 1.9 H 21.6 0.7 0.0 20.90 38.45
836.5 80.55 165 1.1 V 20.1 0.7 0.0 19.40 38.45

3 MHz Bandwidth
836.5 83.04 111 25 H 20.6 0.7 0.0 19.90 38.45
836.5 80.63 142 25 \Y 20.2 0.7 0.0 19.50 38.45

5 MHz Bandwidth
836.5 83.97 6 1.8 H 21.6 0.7 0.0 20.90 38.45
836.5 80.85 81 1.4 \Y 20.4 0.7 0.0 19.70 38.45

10 MHz Bandwidth
836.5 83.54 204 1.6 H 211 0.7 0.0 20.40 38.45
836.5 80.35 115 1.6 V 19.9 0.7 0.0 19.20 38.45
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Report No.: RSZ180110001-00D

LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22,61 22.28 2258

RB Size=1, RB Offset=12 2251 2257 22,64

RB Size=1, RB Offset=24 22.66 22.86 22.79

QPSK RB Size=12, RB Offset=0 21.68 21.67 21.75

RB Size=12, RB Offset=6 2174 21.88 2135

RB Size=12, RB Offset=11 21.70 21.64 21.09

RB Size=25, RB Offset=0 2162 2153 21.64

° RB Size=1, RB Offset=0 2238 2163 2274

RB Size=1, RB Offset=12 2255 21.67 22.68

RB Size=1, RB Offset=24 22.70 21.47 22.46

16QAM RB Size=12, RB Offset=0 2152 2151 2152

RB Size=12, RB Offset=6 2153 20.86 20.97

RB Size=12, RB Offset=11 2154 2075 20.77

RB Size=25, RB Offset=0 21.05 20.61 20,59

RB Size=1, RB Offset=0 22,61 22.38 22.79

RB Size=1, RB Offset=24 2271 22.32 22,61

RB Size=1, RB Offset=49 2256 22.24 2272

QPSK RB Size=25, RB Offset=0 21.83 2159 22.05

RB Size=25, RB Offset=12 21.85 2175 21.96

RB Size=25, RB Offset=24 2178 2172 22.03

RB Size=50, RB Offset=0 21.99 2153 21.68

10 RB Size=1, RB Offset=0 21.82 21.16 21.30

RB Size=1, RB Offset=24 21.68 21.15 21.22

RB Size=1, RB Offset=49 21.75 20.92 20.94

16QAM RB Size=25, RB Offset=0 21.38 20.79 20.81

RB Size=25, RB Offset=12 2113 20.72 20.73

RB Size=25, RB Offset=24 20.96 20.66 2052

RB Size=50, RB Offset=0 20.89 20.54 20.68
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.35 22.36 22.37

RB Size=1, RB Offset=37 22.22 22.37 22.25

RB Size=1, RB Offset=74 22.16 22.48 22.10

QPSK RB Size=36, RB Offset=0 21.68 21.72 21.65

RB Size=36, RB Offset=18 21.82 21.87 21.91

RB Size=36, RB Offset=37 22.35 22.25 22.34

RB Size=75, RB Offset=0 22.36 22.24 22.37

o RB Size=1, RB Offset=0 21.84 21.94 21.95

RB Size=1, RB Offset=37 21.79 21.85 21.72

RB Size=1, RB Offset=74 21.22 21.29 21.15

16QAM RB Size=36, RB Offset=0 21.35 21.56 21.88

RB Size=36, RB Offset=18 21.22 21.39 21.53

RB Size=36, RB Offset=37 21.66 21.22 21.62

RB Size=75, RB Offset=0 20.58 20.86 21.56

RB Size=1, RB Offset=0 22.58 22.59 22.64

RB Size=1, RB Offset=49 22.49 22.50 22.75

RB Size=1, RB Offset=99 22.49 22.38 22.42

QPSK RB Size=50, RB Offset=0 21.12 22.38 22.78

RB Size=50, RB Offset=24 22.09 22.54 22.55

RB Size=50, RB Offset=49 21.29 22.28 22.28

RB Size=100, RB Offset=0 22.16 21.93 22.45

20 RB Size=1, RB Offset=0 22.26 22.28 22.32

RB Size=1, RB Offset=49 21.98 22.71 22.56

RB Size=1, RB Offset=99 22.35 22.65 22.71

16QAM RB Size=50, RB Offset=0 21.07 21.47 22.55

RB Size=50, RB Offset=24 21.39 21.58 2241

RB Size=50, RB Offset=49 21.16 21.36 21.89

RB Size=100, RB Offset=0 21.81 20.57 21.72
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 6.33 13 Pass
QPSK (100RB Size) 6.39 13 Pass
16QAM (1RB Size) 7.12 13 Pass
16QAM (100%RB Size) 7.24 13 Pass
EIRP:
QPSK:
Frequency RRZ;‘j::r rtral::i: RX e Sucb;l,::tedAntenna Agi(:};te Limit
(MHz) (dBpV)g Angle H(ellf)h ¢ (PI-(I)R’I; (ﬁg:ll) Loss | Gain (dBm) (dBm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 83.17 279 1.7 H 13.7 2.60 9.30 20.40 33
2535.00 81.03 159 1.2 \Y 12.2 2.60 9.30 18.90 33
10 MHz Bandwidth
2535.00 83.35 19 1.7 H 13.9 2.60 9.30 20.60 33
2535.00 81.69 218 2.3 \Y 12.8 2.60 9.30 19.50 33
15 MHz Bandwidth
2535.00 83.74 45 1.7 H 14.3 2.60 9.30 21.00 33
2535.00 81.50 265 11 \Y 12.6 2.60 9.30 19.30 33
20 MHz Bandwidth
2535.00 83.54 257 2.3 H 141 2.60 9.30 20.80 33
2535.00 81.29 276 1.4 \Y 12.4 2.60 9.30 19.10 33
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16QAM:
Rx Antenna Substituted
Frequency Receiyer ;l;ul;)li::l . Cable | Antenna Absolute Limit
(MHz) ?ggdlsg Angle | Height | Polar | Level | /(" | %~ o Eg’el (dBm)
M) | Degree | (m) | (H/V) | @Bm) | G5 | R | (@Bm)
Middle Channel
5 MHz Bandwidth
2535.00 83.58 335 2.4 H 14.1 2.60 9.30 20.80 33
2535.00 82.03 100 1.8 \Y/ 13.2 2.60 9.30 19.90 33
10 MHz Bandwidth
2535.00 83.28 84 2.2 H 13.8 2.60 9.30 20.50 33
2535.00 81.24 58 1.6 \Y/ 12.4 2.60 9.30 19.10 33
15 MHz Bandwidth
2535.00 83.67 163 2.3 H 14.2 2.60 9.30 20.90 33
2535.00 81.06 293 2.2 V 12.2 2.60 9.30 18.90 33
20 MHz Bandwidth
2535.00 83.77 307 1.9 H 14.3 2.60 9.30 21.00 33
2535.00 81.63 358 1.9 V 12.8 2.60 9.30 19.50 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed byHill He on 2018-01-12.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.19 314.10
EGPRS(8PSK) 836.6 241.99 314.10
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.103 4.663
HSUPA (BPSK) 836.6 4.087 4.647
HSDPA (16QAM) 836.6 4.103 4.647
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 250.00 312.50
EGPRS(8PSK) 1880.0 241.99 309.29
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.103 4.670
HSUPA (BPSK) 1880.0 4.103 4.638
HSDPA (16QAM) 1880.0 4.103 4.663
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz 2.23 dB
Ref 34.5 dBm “Att 30 dB SWT 40 ms 314.102564103 kHz
Ooffget 4.3 dB 0BW245.192307692 kHz"
30 /P 2 Yl ||

o

D1 28.3§ dBm
1.97 dem{iEM
MM"J\,\ 836.441346154 MHz
"\ Temp |1 [T1 ogw]
’\{2 13.18 dBm
D2 2[38 dBm 3,IP

836.47820%128 MHz
1 Temp (2 [T1 ogw]

11.98 dBm

Lo / 1 46 723303436 MH

—-10 ol ,r \l A

~-20 "‘(j/v \Mﬂ

jf \\ 3DE

1\,

—-40 Mﬁr/ ‘V\\t"\‘ m

UMM Ty

—-50

HE
>!
X|o
%
T T
B N
o o
[

o

—-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 12.JAN.2018 10:04:57

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz 2.81 dB
Ref 34.5 dBm “Att 30 dB SWT 40 ms 314.102564103 kHz
offget 4.3 dB 0BW241.987179487 kHz"
30 Markdr T [TT(T
-6.65 dBm

836.441346154 MHz

D1 20 4] dBRm
Temp (1 [T1 ogw]
Lo < 836.479807692 MHz
- T2 Temp [2 [T1 ogw]
4.62 dBm
Lo j) \: 6.721794872 MH
D2 -5.59 dBm| r

—-10 VJ/ \.L
—-20: Ak M‘"‘. .
ﬁ/! \(\(\ 308

LW iy
At h

—-50

=
)
Q

—-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 12.JAN.2018 11:12:20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

Ref 34.5 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Delta 1 [T1 ]
2.56 dB
4.663461538 MHz

Offset 4.51 dB OBW (4.102564103 MHZ"
30 Markgr T L[TI]T
-g.07 dem||IEM
834.26025¢410 MHz
20 DI 18.94 dBm W Temp [T CT1 OfwY
o o -07 dBm .
10 Tl |3 834.548717949 MHz
Temp |2 [T1 ogw]
-63 dBm
Lo \ 651 Q51 MH
1
D2 -f.06 ¥Bm l
—-10 N/ \I\
~-20 )
el W
\‘)D"\‘MVH M
—-40
—-50
—-60

Center 836.6 MHz

Date: 12.JAN.2018 13:36:01

1 MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@

Ref 34.5 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Delta 1 [T1 ]
1.37 dB
4.647435897 MHz

Offset 4.51 dB OBW (4.086538462 MHZ"
30 Markgr T L[TT]T
-9.04 dem||IEM
834.276282051 MHz
[20 D1 17.5]|dBm Temp [1_[T1 _ofw]
Juol J“\ruV\JNWAﬁwJﬂFﬁ .98 dBm
Lo KFJM‘MAM i8 834.564743590 MHz
Temp |2 [T1 ogw]
/? K\ 7.61 dBm
=0 651 Q51 MH.
D2 -B.5 d%: wi
~-10

|

N

3DB

—-40

JH#MHWW

—-50

—-60

Center 836.6 MHz

Date: 12.JAN.2018 13:41:20

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

Ref 34.5 dBm “Att 30 dB

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.46 dB
SWT 5 ms 4.647435897 MHz

Ooffget 4.3 dB

OBW (4.102564103 MHZ"

Markgr T [TI[T

-9.09 dem{|IEM

834.276282051 MHz

=y
]
U

N

=]

Temp {1 FT1 ORW]

D1 17.6|dBm W ‘

-79 dBm
T2 A | LVL
834.548717949 MHz

Temp |2 [T1 ogw]
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0
D2 -B.4 d£
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N
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—-40

—-50

—-60

Center 836.6 MHz 1 MHz/

Date: 12.JAN.2018 13:44:41

PCS Band (Part 24E)

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

®

“RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz 1.33 dB
Ref 34.5 dBm ~Att 30 dB SWT 40 ms 312.500000000 kHz
off$et 4.4 dB 0BW250 -00000§000 kHz"
30 Markdr T [TT(T
D1 24.03 dBm =1-11 dBm
i | 1.879844551 GHz

=y
]
U

N

o

ffﬂ

MY
oe

Temp (1 [T1 ogw]
-10 dBm
-879873397 GHz

=

10 E’l[
0

Temp |2 [T1 ogw]
.80 dBm
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M
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™
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I
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—-60

Center 1.88 GHz 100 kHz/

Date: 12.JAN.2018 10:33:12

Span 1 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz 0.31 dB
Ref 30 dBm “Att 30 dB SWT 40 ms 309.294871794 kHz
30 Offset 4.51 dB 0BW241.987179487 kHz
Markgr 1 [T1(]
20 -6.72 dBm

=y

879847756 GHz

DI 191 |aBm
AHPPMNMAA*AK Temp [1 [T1 OBW]
|10 00 s

T V T2 1.879879808 GHz |
%\X Temp |2 [T1 ogw]
-0 —sz—dem
#[ \ﬁl 880121795 GHz
D2 -6.9 dBm o

[ 10 i

7 S

I .
W*’W %%%

—-50

=
)

=

—-60

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 12.JAN.2018 11:30:35

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.24 dB
Ref 34.5 dBm “Att 30 dB SWT 5 ms 4.669871795 MHz
Offset 4.51 dB OBW [4.102564103 MHZ"
30 Markgr T L[TT]T
-9.56 dBm
2 1.87766(256 GHz
D1 17.3% dBm Temp [1 [T1 oBw]
M

NP WIS TV {-41 denf|
jmavah [r2 1.877948718 GHz
Temp |2 [T1 ogw]

.13 dBm
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T T

—-40

—-50
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Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:37:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.23 dB
Ref 34.5 dBm “Att 30 dB SWT 5 ms 4.637820513 MHz
Offset 4.51 dB OBW [4.102564103 MHZ"
30 Markgr T L[TI]T
-g.54 dem||IEM
1.877676282 GHz

=y
]
U
N
=]
=

Temp |1 _[T1 _OBW]

D1 16.7% dBm
WMMM -46 dBml |,
|

-877948718 GHz

=10
r V¥ Temp |2 [T1 oBw]
; T1-17 dBm

1 051282 GH
L_20 hde/ \/HMA

—-40
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—-50

—-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:40:06

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.75 dB
Ref 34.5 dBm “Att 30 dB SWT 5 ms 4.663461538 MHz
Offset 4.51 dB OBW [4.102564103 MHZ"
30 Markgr T L[TT]T
-g.48 dem||IEM
2 1.87766(256 GHz
D1 17.4)|dBm Temp [1 [T1 oBw]
[ViAxH]

k&WAN&hn‘Aﬂuﬂﬁf\ -97 demfl
rVJbﬂHJ [r2 1.877944718 GHz

10
g R Temp |2 [T1 ogw]
/ T-74 dBm

Lo 1 Q512 GH.
\1
D2 -B.6 diBm %

=210
-20 J”«fﬂ/ \dxéﬂi 308
W Mu.vJ |

m
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—-50
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Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:45:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.120 1.495
14
16QAM 1.139 1.495
QPSK 2.692 3.038
3.0
16QAM 2.702 3.038
QPSK 4.551 5.407
5.0
16QAM 4.551 5.327
QPSK 9.006 9.830
10.0
16QAM 8.974 9.798
QPSK 13.510 14.782
15.0
16QAM 13.462 14.686
QPSK 17.885 19.494
20.0
16QAM 18.013 19.551
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.99 dB
Ref 29.5 dBm “Att 20 dB SWT 15 ms 1.495192308 MHz
Offset 4.51 dB OBW (1.120192308 MHz
Markgr 1 [T1(]
L2o =1 (Wrat=tMl | A |

=

-731721154 GHz

D1 15.63 dBm
wﬂwwvmwmn/\/\«\ Temp |1 [T1 o8w]
10 1 4

U = i=uu

=
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=y

.731937500 GHz
Temp |2 [T1 ogw]

o ~30 dBm
‘/// \\\ 733057692 GHz
1 1
10 ”
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—-50

—-60

-70

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 12.JAN.2018 15:47:26

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.74 dB
Ref 29.5 dBm “Att 20 dB SWT 15 ms 1.495192308 MHz
Offset 4.51 dB OBW (1.139423077 MHZ’|
Markgr 1 [T1(]
=20 1 dBm
D1 15.1¢ dem 1.73174§192 GHz
/\’JJ\\I"WWU\M’\ Temp [1 [T1 oBw]
e 1 i R 1Y
1.731927885 GHz
7 Temp |2 [T1 ogw]
o F-82 dBm

=

.733067308 GHz
1 1

s AN
\v\"’\!\/w 308

e

~-40

—-50

—-60

-70

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 12.JAN.2018 15:49:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 2.70 dB
Ref 29.5 dBm “Att 20 dB SWT 30 ms 3.038461538 MHz
Ooffget 4.3 dB OBW [2.692307692 MHz
Markgr 1 [T1(]
=20 —1% 52 dBm
— 1.73098¢769 GHz
1 P W
Fo D1 11.7% dBm _ POV ¥ P S—— l AwTemp — ..11 -
1.731153846 oz "
Temp |2 [T1 ogw]
o ~79 dBm
/ 1.733846¢154 GHz
1

—-10
D2 714,% dBm \\

-20 '/J
W“A[,\NM \/\“&r'\/kq 3DB

~-40

—-50

—-60

-70

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 12.JAN.2018 15:51:32

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.82 dBm
Ref 29.5 dBm “Att 20 dB SWT 30 ms 1.730990385 GHz
Offset 4.q dB OBW (2.701923077 MHz
Deltg 1 [T1 ]}
20 e

3.038461538 MHz
Temp |1 [T1 OBW]

=
)

Cio D1 11.9¢ dBm FPVI W PN re— ") .
fwu gV =iv) (T Vv ~ v YZ = R TV

1.731153846 GHz
Temp |2 [T1 ogw]

o ~IZ dBm
1.733855769 GHz
~-10 \i
D2 714,% dB \
~-20 ,f‘/ o
M \f\\“\'\w’vb\ 308
I,

~-40

—-50

—-60

-70

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 12.JAN.2018 15:57:43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.18 dB
Ref 29.5 dBm “Att 20 dB SWT 5 ms 5.407051282 MHz
Offset 4.51 dB OBW (4.551282051 MHz
Markgr 1 [T1(]
20 ~1Q 49 dBm

D1 15.43 dBm 1.72977%641 GHz
MWW\JW-\;@W 1 [T1 oBw]
10 .
1.730224359 cHz||""!
Temp [2 [T1 ogw]
e 06 dBm
\ 1.73477§641 GHz
1 1
o

Lo L %\k
20 /m/’"/ \W‘;\h

o
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—-60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 15:59:57

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.03 dB
Ref 29.5 dBm ~Att 20 dB SWT 5 ms 5.326923077 MHz
Ooffget 4.3 dB OBW [4.551282051 MHZ"
Markgr 1 [T1(]
20 1 0 dBm
— o1 14,8 dBm 1.729919872 GHz
1P - Temp [1 [T1 OBW]
Lio At N ASIAC A o]
1.73024¢385 chz """
Temp |2 [T1 ogw]

o

40 dBm
1.734791667 GHz
1
== D 7“}‘\1 daBf '%
Y. Vaal mlmu.

Py Wi

—-30

~-40

—-50

—-60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 16:01:08
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

“RBW 100 kHz
“VBW 300 kHz

Delta 1 [T1 ]
1.57 dB

Ref 29.5 dBm “Att 20 dB SWT 10 ms 9.830128205 MHz
Offset 4.51 dB OBW (9.00641(0256 MHz
Markgr 1 [T1(]
20 —1 6 dBm
1.727564103 GHz
Jemp 11 [T1 ORW]
D1 12.62 dBm
Lo T M A g ANt M A MNPV | .
ApRsecrf - s I
1.728012821 GHz
Temp |2 [T1 ogw]
o 04 dBm
1.737019231 GHz
~-10 f
D2 713,3? dBm \
—-20 n//,
oA MM N -
WA, A LAV
—-40
—-50
—-60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2018 16:02:45

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

“RBW 100 kHz
“VBW 300 kHz

Delta 1 [T1 ]
0.63 dB

Ref 29.5 dBm “Att 20 dB SWT 10 ms 9.798076923 MHz
Offset 4-# dB OBW (8.974358974 MHz
Markgr 1 [T1(]
20 12 .53 dBm
1.727628205 GHz
D1 13.7¢ dBm kﬂ_ Sremp [T LTI owT
10 T1 S AA A ARl + 6t
1.728012821 GHz |~
Temp |2 [T1 ogw]
o 27 dBm
1/ \ 1.736987179 GHz
1
\

=-10:
D2 -ji2 27 d
==20:

wmw“thwﬁith .
Mkt A

~-40

—-50

—-60

-70

Center 1.7325 GHz

Date: 12.JAN.2018 16:04:12

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E

Page 43 of 131




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.50 dB
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 14.782051282 MHz
Ooffget 4.3 dB OBW 13.50961%385 MHz
Markgr 1 [T1(]
L2o -9 49 dBm
1.725192308 GHz
D1 14.3% dBm T TT OBV
T1 MWW \Taemp L |
10 SV e —45—dem]
1.725817308 GHz|
Temp |2 [T1 ogw]
o ~59 dBm
N 1.73932¢923 GHz
F-1o D2 —[[1.63 df X
A

—-60

-70

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 12.JAN.2018 16:07:03

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 3.32 dB
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 14.685897436 MHz
Offset 4.51 dB OBW 13.461538462 MHz
Markgr 1 [T1(]
=20 13.57 dBm
1.725192308 GHz
D1 13.16 dBm Trempi T oBug
10 T e e o e gl AP AR, = T '

=y

2 [T1 OBW]
1006 dBm
.739278846 GHz

Sieem|
.725817308 GHz
Temp

=

. [
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|
[ D2 —12..87 dB] ﬁ
\
‘ﬂﬂw M 308
s,

oot

~-40

—-50

—-60

-70

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 12.JAN.2018 16:08:47
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

“RBW 200 kHz

Delta 1 [T1 ]

“VBW 500 kHz 1.98 dB
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 19.493589744 MHz
Ooffget 4.3 dB OBW 17.88461%385 MHz
Markgr 1 [T1(]
=20 =1 4 den{IF
1.72275¢410 GHz
D1 13.29 dBm Toremp-|+—F—oRwY
- T s st A A ARG [ e
10 ——dem]
1.723653846 GHz|
Temp |2 [T1 ogw]
ro T¢-33 dBm
1.741538462 GHz
L_10 4 b
D2 712,7f dBm (ﬂ‘
20 M
AﬁuﬁqkﬂmwhwqrhA 308
—-40
~-50
~-60:
-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz
Date: 12.JAN.2018 16:10:21

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

“RBW 200 kHz

Marker 1 [T1 ]

“VBW 500 kHz -12.57 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.722820513 GHz
Offset 4.51 dB OBW 18.01282(0513 MHz
Deltg 1 [T1 ]}
20 66 dB
19.551282051 MHz
Temp {1 FT1 ORW]
D1 12.49 dBm
10 T4 ok sl A A f-e5—em]
1.723589744 GHz[
Temp |2 [T1 ogw]
o 54 dBm
1.741602564 GHz
—-10 \\1
D2 713,5j dBm X
—-20 u{w
3D8B
I TR
AT Y g
—-40
—-50
—-60
-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz
Date: 12.JAN.2018 16:11:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.120 1.476

14
16QAM 1.139 1.462
QPSK 2.702 3.014

3.0
16QAM 2.692 3.034
QPSK 4.551 5.320

5.0
16QAM 4,551 5.335
QPSK 8.974 9.790

10.0
16QAM 8.974 9.790
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.59 dB
Ref 29.5 dBm “Att 20 dB SWT 15 ms 1.475961538 MHz
Ooffget 4.3 dB OBW [1.120192308 MHz
Markgr 1 [T1(]
L2o - an"n“
D1 17 dim TWETAVAY Wyawew 457463684615
:{IJLW Af\r‘\ Temp [1 [T1 ogw]
10 - —
845937500000 MHz """
Temp |2 [T1 ogw]
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Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 12.JAN.2018 16:16:52

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.92 dB
Ref 29.5 dBm “Att 20 dB SWT 15 ms 1.461538462 MHz
Oofffet 4.3 dB OBW |[1.139423077 MHz"
Markgr 1 [T1(]
20 66 dBm
D1 16.94 dBm R R 1C) s
T/\J“"'WV‘J\"’"‘MWM Temp [1 [T1 ogw]
Lio A b A
7 X 845.927884615 MHz """
1 Temp (2 [T1 ogw]
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Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 12.JAN.2018 16:14:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180110001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.63 dB
Ref 29.5 dBm “Att 20 dB SWT 30 ms 3.014423077 MHz
Offset 4.ﬂ dB OBW (2.701923077 MHz
Markgr 1 [T1(]
L2o =1 Q an"ln
D1 15.27 dBm 834.990384615 MHz
emp [1 [T1 oBw]
Lo MWMWW% -
835.153846¢154 MHz v
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o 67 dBm
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Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 12.JAN.2018 16:18:34

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.89 dB
Ref 29.5 dBm “Att 20 dB SWT 30 ms 3.033653846 MHz
Offset 4.51 dB OBW (2.692307692 MHz
Markgr 1 [T1(]
20 12.03 dBm

834.990384615 MHz

D1 13.3(dBm T2T‘ 11— w
[0 7% YAV VALY PRV 2SS N .
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Temp |2 [T1 ogw]

o ~78 dBm
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Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 12.JAN.2018 16:17:52
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz
“VBW 300 kHz

Ref 29.5 dBm “Att 20 dB SWT 5 ms
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Marker 1 [T1 ]

.42 dBm
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a3 de (W
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DL 1673 dem A Al A i o
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Date: 12.JAN.2018 16:22:54

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz
“VBW 300 kHz

Span

Delta 1 [T1 ]

10 MHz

-0.03 dB
Ref 29.5 dBm ~Att 20 dB SWT 5 ms 334935897 MHz
Ooffget 4.3 dB 551282051 MHz
1[T1|1
20 94 dBm
D1 16.72 dBm - A4 H
FER yfmwwkdwwwﬂdJMﬂkUAMKﬂdvqhmﬂVV\ [T1 OBV
~10 —S4—diBr Vi
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.30 dB
Ref 29.5 dBm “Att 20 dB SWT 10 ms 9.790064103 MHz
Offset 4.51 dB OBW (8.974358974 MHz
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.30 dB
Ref 29.5 dBm “Att 20 dB SWT 10 ms 9.790064103 MHz
Offset 4.ﬁ dB OBW (8.974358974 MHz
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LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4551 5.321
5.0
16QAM 4551 5.288
QPSK 8.974 9.824
10.0
16QAM 8.974 9.792
QPSK 13.462 14.808
15.0
16QAM 13.462 14.663
QPSK 17.885 19.455
20.0
16QAM 17.949 19.776
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.33 dB
Ref 29.5 dBm “Att 20 dB SWT 5 ms 5.320512821 MHz
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.19 dB
Ref 29.5 dBm “Att 20 dB SWT 10 ms 9.823717949 MHz
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -11.97 dBm
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 2.16 dB
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1IMHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

CMW500/
CMU200
Test Data
Environmental Conditions
Temperature: 24~25C
Relative Humidity: 50~55 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He on 2018-01-13.
Test result: Compliance,
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)
30 MHz — 1 GHz (GSM Mode)

® “RBW 100 kHz Marker 1 [T1 ]
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1 GHz - 10 GHz (GSM Mode)
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Fundamental test
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30 MHz - 1 GHz (WCDMA Mode)

*RBW 100 kHz Marker 1 [T1 ]
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1 GHz - 10 GHz (WCDMA Mode)
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PCS Band (Part 24E)

30 MHz - 1 GHz (GSM Mode)

@
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Fundamental test
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2 GHz - 20 GHz (GSM Mode)
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30 MHz - 1 GHz (WCDMA Mode)
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1 GHz - 2 GHz (WCDMA Mode)
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2 GHz - 20 GHz (WCDMA Mode)
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LTE Band 4: (QPSK)
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)
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Fundamental test
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

®
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** Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -52.15 dBm
Ref 19.5 dBm “Att 10 dB SWT 100 ms 283.381410256 MHz
Ooffget 4.3 dB
10 [A]
o
LVL
~-10
D1 -13 {iBm
~-20
~-30
3DB
—-40
L 50 1
Lol i ALl A nuhnk_. PORTIPITY 1 [TW YRV CYIN AN ALbara b LA s g ML AL .,.N,I.JLJJJ
e . ,, A AP i 4 N
~-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

13.JAN.2018 13:19:54

1 GHz -2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.75 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.211538462 GHz
offfet 4.4 dB ’|
20 | A]
10
LVL
=0
\
=-10:
D1 -13 ¢iBm
==20:
( \ as Fundamental test
==30:
L0 \
1 \\1
i bt sl WA s L i T e A%
=-60:
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Start 1 GHz 100 MHz/ Stop 2 GHz

13.JAN.2018 13:15:18
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Report No
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®
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o

Date:

=
)

o

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -23.64 dBm
Ref 19.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
Ooffget 4.3 dB
10 LAl

—-10

D1 -13 ¢iBm

—-20 T

—-30

—-40

—-50

Wﬁw%‘ PYN PSR IR TRAN VYN VW TRY MY PY 199 TR IR YU YA 1111 WYL Dt (P VRPN
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

13.JAN.2018 13:18:56

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -53.26 dBm
Ref 19.5 dBm “Att 10 dB SWT 100 ms 281.826923077 MHz
Ooffget 4.3 dB
10 LAl

—-10

D1 -13 ¢iBm

—-20

—-30

—-40

—-50 *

—-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

13.JAN.2018 13:19:40
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Report

No.: R§Z180110001-00D

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

ALt

“RBW 1 MHz
“VBW 3 MHz
20 dB SWT 2.5 ms

Marker 1 [T1 ]
-46.54 dBm
1.641025641 GHz

dB

s

HE
)

>
<
=

o

—-10

D1 -13

Bm

—-20

—-30

\ 3DB

~-40

—-60

-70

Start 1 GHz

Date: 13.JAN.2018 13:15:45

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

Ref 19.5 dBm

* ATt

“RBW 1 MHz
*VBW 3 MHz
10 dB SWT 105 ms

Marker 1 [T1 ]
-23.89 dBm
3.471153846 GHz

o

—-10

LvVL

D1 -13

Bm

—-20—

—-30

Start 2 GHz

Date: 13.JAN.2018 13:19:08

1.8 GHz/

Stop 20 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

LTE Band 5: (QPSK)

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-51.05 dBm

Ref 25 dBm “Att 20 dB SWT 100 ms 681.330128205 MHz
offfet 4.4 dB "
20
rio
MAXH
LVL
0
—-10
D1 -13 ¢iBm
—-20
L_30 308
—-40
1
—-50
Mol i fiina YRR WRRVIEY INPEWY (0 IYWIVN T 17 NNV PRI
—-60
==70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 13.JAN.2018 13:28:51

1 GHz - 9 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz
“VBW 3 MHz

Marker 1 [T1 ]

-14.32 dBm

Ref 19.5 dBm “Att 10 dB SWT 50 ms 2.500000000 GHz
Ooffget 4.3 dB
r10
VAXH IS
r-10 T
D1 -13ydiBm
-20
~-30
=40
-50
Wil bbb A L"I,, ™ Mwmmim g\ s b A AL
o
=70
-80
Start 1 GHz 800 MHz/ Stop 9 GHz

Date: 13.JAN.2018 13:24:46

3DB

Fundamental test
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.17 dBm
Ref 25 dBm “Att 20 dB SWT 100 ms 525.881410256 MHz
offfet 4.4 dB "
20
F1o
LvL
o
~-10
D1 -13 ¢iBm
=20
-_30 , 30B
~-40
1 )
~-50
A AN A kg i ol n ot Lb¢4waMhLuﬂJLumehiAHAAM¢J! hﬂuﬁnankahhﬁ
--60
=70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 13.JAN.2018 13:27:35
.
1 GHz - 9 GHz (3.0 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -16.57 dBm
Ref 19.5 dBm “Att 10 dB SWT 50 ms 2.500000000 GHz
Ooffget 4.3 dB
10 LAl
1 PH]
Lo .
~-10
D1 -131¢iBm
=20
~-30
30B
~-40
~-50
ks LATRYRY, SRR VI AP oy (R oA
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Start 1 GHz 800 MHz/ Stop 9 GHz

Date: 13.JAN.2018 13:25:19
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -56.09 dBm
Ref 19.5 dBm “Att 20 dB SWT 100 ms 581.842948718 MHz
offfet 4.4 dB "
10 | A]
1 PK
VAXH IS
LVL
~-10 N
D1 -13 diBm
==20
==30
( \ Fundamental test
3DB

. I

—-60

—-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 13.JAN.2018 13:26:55

1 GHz - 9 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -19.22 dBm

Ref 19.5 dBm * ALt 10 dB SWT 50 ms 2.512820513 GHz

Offget 4.3 dB

10
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=3 L, o
-10

D1 -13 ¢iBm

—-30

3DB
—-40
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Start 1 GHz 800 MHz/ Stop 9 GHz

Date: 13.JAN.2018 13:25:31
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -55.69 dBm

Ref 19.5 dBm “Att 20 dB SWT 100 ms 547 .644230769 MHz

Ooffget 4.3 dB

10 - — "lﬂ
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 13.JAN.2018 13:26:39

1 GHz - 9 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.38 dBm

Ref 19.5 dBm “Att 10 dB SWT 50 ms 2.500000000 GHz
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Start 1 GHz 800 MHz/ Stop 9 GHz

Date: 13.JAN.2018 13:25:48

Fundamental test
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LTE Band 7: (QPSK)
30 MHz — 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -62.64 dBm

Ref 13 dBm “Att 10 dB SWT 100 ms 647.131410256 MHz

[1o_Offfet 4.9 dB 1

LA

I
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>
x|z
i

LvL

D1 -25 ¢Bm

~-50

AR AR i g Il n.-lT IV T TP F ATPTEY PR ST Y

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 1.FEB.2018 13:26:16

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.20 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 2.421410256 GHz
Ooffget 4.% dB
I-20 [ A
vAXH I .
o
F-10
F-20 l
D1 -25 ¢iBm
l 30B
-30 \
F-40
od Y
t--60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 1.FEB.2018 09:16:29
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3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.07 dBm

Ref 19 dBm “Att 10 dB SWT 135 ms 3.383333333 GHz

Ooffget 4.3 dB

10
o
LVL
==-10:
=20

D1 -25 ¢iBm

—-30

—-70

-80

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 1.FEB.2018 09:12:22

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -62.84 dBm

Ref 13 dBm *Att 10 dB SWT 100 ms 415.512820513 MHz

Lio—Offfet 4.5 dB |
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F-40
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 1.FEB.2018 13:26:40
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.93 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.629743590 GHz
Ooffget 4.3 dB
20
MAXH ISP
LVL
-0
~-10
~-20 ]‘
D1 -25 diBm
[ l 308
~-30 / \
~-40
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Fundamental
-70 test
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 1.FEB.2018 09:17:41

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -53.59 dBm

Ref 19 dBm *Att 10 dB SWT 135 ms 3.383333333 GHz

Ooffget 4.% dB

10 [ A]
MAXH [N
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=10
=-20:

D1 -25 d¢Bm

~-30

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 1.FEB.2018 09:12:35
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -62.40 dBm

Ref 13 dBm *Att 10 dB SWT 100 ms 205.657051282 MHz
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bt o s okt AU ot

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 1.FEB.2018 13:26:53

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.27 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.838076923 GHz
Ooffget 4.3 dB
20 [A]
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VAXH RPN
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3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -53.59 dBm

Ref 19 dBm *Att 10 dB SWT 135 ms 3.383333333 GHz

Ooffget 4.% dB

10
Fo
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=10
=-20:

D1 -25 d¢Bm

~-30

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 1.FEB.2018 09:12:35

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -62.40 dBm

Ref 13 dBm “Att 10 dB SWT 100 ms 205.657051282 MHz
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.27 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.838076923 GHz
offfet 4.4 dB "
20
1 PK
VAXH ISP
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] \ Fundamental test
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Date: 1.FEB.2018 09:18:12

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -54.50 dBm

Ref 19 dBm “Att 10 dB SWT 135 ms 3.383333333 GHz

Ooffget 4.3 dB
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1 PK]
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Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 1.FEB.2018 09:12:57
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24 C
Relative Humidity: 48 %
ATM Pressure: 110.0 kPa

The testing was performed byHill He on 2018-01-17.

EUT operation mode: Transmitting
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Report No.: RSZ180110001-00D

Pre-scan with Low, Middle and High channel, the worst case as below:
30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

ey Recelyer Turntable T Absolute
| Tany | e | "o || i | o | S| ) | |

(dB) (dB)
GSM Mode, middle channel
267.29 35.73 264 15 H -61.3 0.32 0 -61.62 -13 48.62
267.29 35.52 242 14 \Y -61.5 0.32 0 -61.82 -13 48.82
1673.20 59.37 355 1.3 H -47.7 1.30 9.10 -39.90 -13 26.90
1673.20 60.24 35 2.2 \Y -46.2 1.30 9.10 -38.40 -13 25.40
2509.80 62.56 241 1.8 H -41.0 2.60 9.30 -34.30 -13 21.30
2509.80 55.15 292 1.8 \% -47.8 2.60 9.30 -41.10 -13 28.10
3346.40 52.33 153 15 H -48.0 1.50 9.60 -39.90 -13 26.90
3346.40 50.71 81 1.9 \Y -49.7 1.50 9.60 -41.60 -13 28.60
WCDMA Mode, middle channel

267.29 35.37 305 14 H -61.6 0.32 0 -61.92 -13 48.92
267.29 36.13 325 11 \Y -60.9 0.32 0 -61.22 -13 48.22
1673.20 44.47 73 1.8 H -62.6 1.30 9.10 -54.80 -13 41.80
1673.20 46.5 174 2.5 \Y -60.0 1.30 9.10 -52.20 -13 39.20
2509.80 49.69 18 14 H -53.8 2.60 9.30 -47.10 -13 34.10
2509.80 47.03 114 2.0 \Y -55.9 2.60 9.30 -49.20 -13 36.20
3346.40 59.92 75 1.2 H -40.4 1.50 9.60 -32.30 -13 19.30
3346.40 56.59 81 24 \% -43.8 1.50 9.60 -35.70 -13 22.70
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?)::)ilt:te(:ntenna Absolute FCC Part 24E
(MHz) ((;;(llll\l’lig ])Aelg‘leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) (H/V) | (dBm) (dB) (dB) (dBm) (dB)

GSM Mode, middle channel

267.29 35.97 70 2.3 H -61.0 0.32 0 -61.32 -13 48.32

267.29 35.03 79 1.3 \% -62.0 0.32 0 -62.32 -13 49.32

3760.00 53.82 145 1.9 H -47.4 1.50 9.70 -39.20 -13 26.20

3760.00 49.03 245 2.2 \Y -51.7 1.50 9.70 -43.50 -13 30.50

5640.00 51.01 217 2.1 H -46.6 1.70 11.20 -37.10 -13 24.10

5640.00 48.91 244 1.9 \% -48.3 1.70 11.20 -38.80 -13 25.80

WCDMA Mode, middle channel

267.29 36.54 294 1.2 H -60.5 0.32 0 -60.82 -13 47.82

267.29 36.97 104 2.4 \% -60.0 0.32 0 -60.32 -13 47.32

3760.00 42.73 235 11 H -58.5 1.50 9.70 -50.30 -13 37.30

3760.00 42.39 66 15 \Y -58.4 1.50 9.70 -50.20 -13 37.20

5640.00 44.95 269 1.8 H -52.6 1.70 11.20 -43.10 -13 30.10

5640.00 44.34 5 2.3 \% -52.9 1.70 11.20 -43.40 -13 30.40
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain ( dg:l) (dBm) (dB)
(dBpv) Degree (m) (H/V) | (dBm) (dB) (dB)

Band 4, Middle channel, QPSK, 1.4MHz

Test frequency range:30 MHz ~ 20 GHz
255.27 36.79 161 1.7 H -60.2 0.32 0 -60.52 -13 47.52
255.27 36.61 179 1.7 \% -60.4 0.32 0 -60.72 -13 47.72
3465.00 41.51 291 15 H -58.9 1.50 9.70 -50.70 -13 37.70
3465.00 41.65 212 2.0 \Y -59.5 1.50 9.70 -51.30 -13 38.30
5197.50 43.66 3 1.0 H -55.0 1.60 11.20 -45.40 -13 32.40
5197.50 42.89 150 2.1 \Y -55.3 1.60 11.20 -45.70 -13 32.70

Band 5, Middle channel, QPSK, SMHz

Test frequency range:30 MHz ~ 9 GHz
255.27 36.65 34 1.8 H -60.3 0.32 0 -60.62 -13 47.62
255.27 35.38 159 1.6 \Y -61.6 0.32 0 -61.92 -13 48.92
1673.00 43.52 41 14 H -63.6 1.30 9.10 -55.80 -13 42.80
1673.00 44.78 41 12 \% -61.7 1.30 9.10 -53.90 -13 40.90
2509.50 51.1 325 1.7 H -52.4 2.60 9.30 -45.70 -13 32.70
2509.50 45.6 62 1.8 \Y -57.3 2.60 9.30 -50.60 -13 37.60

Band 7, Middle channel, QPSK, SMHz

Test frequency range:30 MHz ~ 26 GHz
255.27 37.36 63 14 H -59.6 0.32 0 -59.92 -25 34.92
255.27 35.01 1 11 \% -62.0 0.32 0 -62.32 -25 37.32
5070.00 44.52 208 15 H -53.3 1.60 11.20 -43.70 -25 18.70
5070.00 43.9 7 11 \Y -54.0 1.60 11.20 -44.40 -25 19.40
7605.00 43.66 349 1.8 H -51.5 2.10 11.60 -42.00 -25 17.00
7605.00 42.89 17 18 \% -52.1 2.10 11.60 -42.60 -25 17.60

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain
2) Margin = Limit- Absolute Level
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FCC § 22.917 (a); § 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Hill He from 2018-01-12 to 2018-01-22.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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®

Date:

Date:

* 20 Ualy
W \’m‘ LvL
Lio f R

Cellular Band, Left Band Edge for GSM (GMSK) Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 KHz -13.41 dBm
Ref 34.5 dBm *Att 30 dB “SWT 300 ms 823.977564103 MHz
offfet 4.3 dB |

I [
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el AR \I

Center 824 MHz 200 kHz/ Span 2 MHz

12.JAN.2018 10:14:52

Cellular Band, Right Band Edge for GSM (GMSK) Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -14.56 dBm
Ref 34.5 dBm *Att 30 dB *SWT 300 ms 849.022435897 MHz
offfet 4.4 dB |

B b1 -13 {Bn JIU d{i B
/ \

\

g

i i

Center 849 MHz 200 kHz/ Span 2 MHz

12.JAN.2018 10:16:05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180110001-00D

Cellular Band, Left Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -19.51 dBm
Ref 34.5 dBm “Att 30 dB SWT 80 ms 823.987179487 MHz
offget 4.3 dB "
=30
*[20
IMAXH
LVL
=10 rf"l/ j'(h‘
i / \
==-10 l ‘
D1 -13 diBm
1/ \‘
20 0 E
f{\h 308
==30 VIJ \1‘
—-40: M
- | 4 Il
5o un{H«I‘l a2
=-60 ‘

Center 824 MHz

Date: 12.JAN.2018 11:13:43

200 kHz/

Span 2 MHz

Cellular Band, Right Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.18 dBm
Ref 34.5 dBm “Att 30 dB SWT 80 ms 849.009615385 MHz
offget 4.3 dB "
=30
“ree
IMAXH
LVL
=10 NJ ‘\\
i )‘( \
==-10
D1 -13 (iBm J "
\ o
-20 i
\I\ 308
L \
[ M W[\,\(M
it = R T
=-60

Center 849 MHz

Date: 12.JAN.2018 11:14:37

200 kHz/

Span 2 MHz
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: RSZ180110001-00D

®

HE
)

>
<
=

Date:

HE
)

>
<
=

Date:

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -15.41 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 823.983974359 MHz
offget 4.3 dB "
—30
LA
20

/WWUMMMJMM»\
N / \
\
I T T e Q

—-40

—-50

—-60

Center 824 MHz 1 MHz/ Span 10 MHz

12.JAN.2018 13:53:30

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.73 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 849.160256410 MHz
offfet 4.4 dB |
—30
20

),AWWUAMMWUWM\

I
[-20 : : JL\ 308
MMWM

—-50

—-60

Center 849 MHz 1 MHz/ Span 10 MHz

12.JAN.2018 13:54:42
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.41 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 823.887820513 MHz
offfet 4.4 dB |
—30

>
<
=

=[~
)
U

N

=]

» NfﬂhuMwMﬂLWAA”LR”MALAJNA%M”MNJ\h “
. / \
/ |
D1 -13 diBm i \Jl\

H

—-20

—-50

—-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:58:21

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.15 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 849.169230769 MHz
offfet 4.4 dB |
—30

>
<
=

=[~
)
U

N

=]

JNWMWWWMN "

D1 -13 ¢iBm

H

—-50

—-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:59:03
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®

HE
)

>
<
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Date:

HE
)

>
<
=

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -14.86 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 823.855769231 MHz
offfet 4.4 dB |
—30
20
AMJﬁmmALJWHU\xAMM»JhJMMMLvAhmmK\ "
/ \
Lo \
—-10
1 |
D1 -13 ¢iBm v \A/“
A |
3D0B
. llﬂ|l MHHMJJM
L L
-40
—-50
—-60
Center 824 MHz 1 MHz/ Span 10 MHz
12.JAN.2018 14:00:31

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.36 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 849.145512821 MHz
offfet 4.4 dB |
—30
20
MWNWNMWMWR vt
*10/ \
Lo \
kgi \
D1 -13 ¢iBm T
=-20 )
3D0B
L _30 [ll iy
—-40
—-50
—-60
Center 849 MHz 1 MHz/ Span 10 MHz

12.JAN.2018 14:01:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180110001-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.54 dBm
Ref 33 dBm “Att 30 dB “SWT 300 ms 1.849977564 GHz
Lgo—Qfffet 4.9 db |
=20

HE
>
*

>
<
=

. il
[

D1 -13 d¢iBm

—-20

/
ey -

Center 1.85 GHz 200 kHz/ Span 2 MHz

4
‘—g‘—

Date: 12.JAN.2018 10:36:14

PCS Band, Right Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.81 dBm

Ref 33 dBm “Att 30 dB *SWT 300 ms 1.910019231 GHz

offfet 4.9 dB |

=
[

B [

D1 -13 d¢iBm }j

1] [

Lol vl

F 60 T

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 12.JAN.2018 10:37:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180110001-00D

PCS Band, Left Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -19.51 dBm

Ref 30 dBm “Att 30 dB SWT 80 ms 1.849983974 GHz

30 Offget 4.3 dB

HE
>
*

>
<
=

RG N
L

D1 -13 d¢iBm

I

—-20

gt Mt

—-60

-70

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 12.JAN.2018 11:32:43

PCS Band, Right Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.73 dBm

Ref 30 dBm “Att 30 dB SWT 80 ms 1.910009615 GHz

30 Offget 4.3 dB

B3
=

. [

D1 -13 ¢iBm / b

—-20

—-60

-70

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 12.JAN.2018 11:33:18
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Report No.: RSZ180110001-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.64 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.849871795 GHz
offfet 4.4 dB |
—30

>
<
=

=[~
)
U

N

=]

P

10 /
0

[

D1 -13 ¢iBm

A
| LN Jﬂ\"”j“H

3DB

Y

—-40

—-50

—-60

Center 1.85 GHz 1 MHz/

Date: 12.JAN.2018 13:55:39

Span 10 MHz

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.46 dBm

Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.910080128 GHz

Ooffget 4.3 dB

T L
MAXH .
km/r"}l M%\ LvL
Lo \
V(G D1 -13 ¢iBm \
i
., : |
3DB

—-40 M
~-50
—-60
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 13:56:22
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®

HE
)

>
<
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Date:

HE
)

>
<
=

Date:

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -17.12 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.849855769 GHz
offfet 4.4 dB |
=30
20
MWWM LVt
I /" \\
i / \
~-10 T
D1 -13 ¢iBm T
Al
20 }L -
M 308
L a0 g .HMU_{LMM
-40
~-50:
~-60;
Center 1.85 GHz 1 MHz/ Span 10 MHz

12.JAN.2018 13:57:05

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.98 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.910080128 GHz
offfet 4.4 dB |

]
o
=
X
o
@

yai \
e oo

—-40

—-50

—-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

12.JAN.2018 13:57:40
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.91 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.849983974 GHz
offfet 4.4 dB |
—30

ki
;
:
?

I / \

—-10
D1 -13 ¢iBm

T

~-40

—-50

—-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 14:02:04

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.44 dBm
Ref 34.5 dBm “Att 30 dB SWT 5 ms 1.910112179 GHz
offfet 4.4 dB |
—30

>
<
=

=[~
)
U

N

=]

) Ot N

A

—-40

==
£

—-50

—-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 12.JAN.2018 14:02:36
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Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.66 dBm
Ref 29.5 dBm “Att 20 dB “SWT 50 ms 1.709995192 GHz
offfet 4.9 dB "
20 | A
1 RM|
MAXH T Y ., AW

1o /dv Aokt G T A A \ "
=0

D1 -13 ¢iBm / AN
-20 /J'JJ \\
I'ﬂ‘ 3DB

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 10:25:10

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -13.54 dBm

Ref 29.5 dBm *Att 20 dB SWT 15 ms 1.755028846 GHz

offget 4.3 dB

T TR NI A

10 W v W

— \k
— D1 -13 ¢iBm hNH

W

20 V\‘NM
3DB

—-30

Koy
—-40
~-50
—-60
-70
Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 10:32:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180110001-00D

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Ref 29.5 dBm “Att 20 dB

“RBW 30 kHz
“VBW 100 kHz
*SWT 30 ms

Marker 1 [T1 ]
-14.98 dBm
1.709990385 GHz

Ooffget 4.3 dB

10

o

&

—-10

D1 -13 ¢iBm

—-20

—-30

3DB

AW\M

lenlhv]““

—-50

—-60

-70

Center 1.71 GHz

13.JAN.2018 10:28:00

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Ref 29.5 dBm “Att 20 dB

“RBW 30 kHz
“VBW 100 kHz
SWT 15 ms

Marker 1 [T1 ]
-13.90 dBm
1.755014423 GHz

Ooffget 4.3 dB

D1 -13 ¢iBm

—-30

~-40

XY

—-50

—-60

-70

Center 1.755 GHz

13.JAN.2018 10:31:27

300 kHz/

Span 3 MHz
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Report No

.- RSZ180110001-00D

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz
“VBW 100 kHz
SWT 30 ms

29.5 dBm “Att 20 dB

Marker 1 [T1

1

-18.92 dBm
1.709980769 GHz

Ooffget 4.3 dB

10

o

me%mwww\

—-10

D1 -13 ¢iBm

—-20

puth, AW

L _30 ol

T

“40

—-50

—-60

-70

Center 1.71 GHz 600 kHz/

13.JAN.2018 10:34:12

Span 6 MHz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.51 dBm
Ref 29.5 dBm “Att 20 dB SWT 30 ms 1.755023846 GHz
Ooffget 4.3 dB
20
10

WWMWMW

D1 -13 ¢iBm \

—-30

~-40

Al

—-50

i

—-60

-70

Center 1.755 GHz 600 kHz/

13.JAN.2018 10:37:42

Span 6 MHz

3DB
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Report No

.- RSZ180110001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]

-18.50 dBm

e

Ref 29.5 dBm “Att 20 dB SWT 30 ms 1.709980769 GHz
Ooffget 4.3 dB
—20
B -
e dvﬁhub*vw
B jMMkN4n MJ$Jm\
—-10
D1 -13 d¢iBm r/l \\{

SN

3DB

e v
i

—-50

—-60

-70

Center 1.71 GHz 600 kHz/

Date: 13.JAN.2018 10:35:19

Span 6 MHz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz
“VBW 100 kHz

Ref 29.5 dBm “Att 20 dB SWT 30 ms

Marker 1 [T1 ]

-21.14 dBm

1.755023846 GHz

Ooffget 4.3 dB

20 [A]
.
~fio \
D1 -13 d¢iBm
/ i
~-20
W‘"‘\ 308
~-30

~-40

—-50

&

—-60

-70

Center 1.755 GHz 600 kHz/

Date: 13.JAN.2018 10:36:46

Span 6 MHz
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.- RSZ180110001-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.09 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.709983974 GHz
offfet 4.4 dB ’|
20
)
10 Horrabk %

. C T
/ \

D1 -13 d¢iBm \‘
~-20
',,MUMM*W‘HW 308

40

—-50

—-60

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 10:39:40

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.82 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.755096154 GHz
Ooffget 4.3 dB
20
WMMMMMWM LVL
D1 -13 d¢iBm \'
1
W
|
3D0B
L-30 |-
—-40 N‘W i ”\}]\m
—-50
—-60
-70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 10:43:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180110001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

“RBW 50 kHz

“VBW 100 kHz

Marker 1 [T1 ]
-17.82 dBm

3DB

Ref 29.5 dBm “Att 20 dB SWT 5 ms 1.755096154 GHz
Ooffget 4.3 dB
—20
WMMMMMWMM\
D1 -13 d¢iBm \‘
1
w
|
L-30 |-
—-50
—-60
-70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 10:43:12

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.19 dBm
Ref 29.5 dBm ~Att 20 dB SWT 5 ms 1.755064103 GHz
Ooffget 4.3 dB
20
-
Lo
MMWM»A«M\ LVL
10 \\
f D1 -13 ¢iBm \“1
~-20 {f
3D0B
_30 \huhm
Mo, L.
~-50
—-60
-70

Center 1.755 GHz 1 MHz/

Date: 13.JAN.2018 10:42:30

Span 10 MHz
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Report No

.- RSZ180110001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Ref 24 dBm

“Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-22.79 dBm
1.709935897 GHz

Offset

3

—20

dB

o

D1 -13

Bm

3DB

Center 1.71 GHz

Date:

22.JAN.2018 09:17:26

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

24 dBm

“Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-21.66 dBm
1.755096154 GHz

Offget 4.

dB

D1 -13

Bm

~-40

&

—-50

Center 1.755 GH

Date: 22.JAN.2018 09:17:59

z

2 MHz/

Span 20 MHz
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.34 dBm
Ref 24 dBnm “Att 20 dB SWT 10 ms 1.709903846 GHz
offfet 4.3 dB |

\ ™ o

o

10 J \w
\

D1 -13 d¢iBm V

A
e

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 22.JAN.2018 09:17:01

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.70 dBm
Ref 24 dBm “Att 20 dB SWT 10 ms 1.755256410 GHz
Offfet 4.3 dB |
20
10
1 Rl
l
K Lt Al AT Y LTI A o
110 k‘
D1 -13 ¢iBm 111
|
{—20 T
L_30 !
3D0B
AV YN
S T
—-50
—-60
==70
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 22.JAN.2018 09:18:15
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.18 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.709711538 GHz
offfet 4.4 dB ’|
20
-
I=E |, I ST N TN

. J/W '""' "“"’“”"’”“““”"‘\K

—-10 }
D1 -13 ¢iBm

-
L—19

—-20

—-50

—-60

-70

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 13.JAN.2018 10:47:52

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -19.21 dBm

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.755192308 GHz

Ooffget 4.3 dB

| =
S

| 3D0B
—-30

40 NNJ'\MWW |

—-50

—-60

-70

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 13.JAN.2018 10:49:45
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Report No
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz
“VBW 500 kHz

Marker 1 [T1 ]
-23.43 dBm

e

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.709182692 GHz
Ooffget 4.3 dB
—20
[ g
[ M,ﬁw ML hag ey e
i J ‘1
—-10
D1 -13 ¢iBm ’I L
—-20 e u w
L _30 mn
—-50
—-60
-70
Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 13.JAN.2018 10:48:31

16-QAM (15.0 MHz, FULL RB) -

® “RBW 200 kHz
“VBW 500 kHz

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms

Right Band Edge

Marker 1 [T1 ]
-30.48 dBm
1.755480769 GHz

Ooffget 4.3 dB

20 LAl
B -
Lo : “M\ y
=110 L‘
D1 -13 d¢iBm 1
{”—20
1 308
-

—-40
—-60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 13.JAN.2018 10:49:11

FCC Part 27, FCC Part 22H/24E

Page 105 of 131




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180110001-00D

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.40 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.709743590 GHz

Ooffget 4.3 dB

- et

D1 -13 ¢iBm

| 4

—-20

3DB
L _30 . Aude"J

—-50

—-60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

13.JAN.2018 10:51:29

QPSK (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.82 dBm
Ref 29.5 dBm ~Att 20 dB SWT 2.5 ms 1.755128205 GHz
Ooffget 4.3 dB
20 [A]
1o R
. VSTRY IR
Lol \
410 T
D1 -13 d¢iBm

L a0 e ““LWW b 1

TG |

—-60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

13.JAN.2018 10:56:29
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Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.35 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.709423077 GHz
offfet 4.4 dB ’|
20 LAl
10

I / |

~-10 I i
D1 -13 ¢iBm

—-20

3D0B
~-30 ﬂiuﬁ”ﬁv

< 1|

—-60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

13.JAN.2018 10:52:48

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.32 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.755192308 GHz
Ooffget 4.3 dB
20 LAl
10

Lol \
*/m !
D1 -13 ¢iBm

3D0B
—-30
| o MW%
%ww
—-60
-70
Center 1.755 GHz 4 MHz/ Span 40 MHz

13.JAN.2018 10:53:52
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Band 5:
QPSK (1.4MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.60 dBm
Ref 29.5 dBm *Att 20 dB “SWT 60 ms 823.985576923 MHz
offfet 4.3 dB "
20 [ A
1 RM|
MAXH oA A R A s

10 o o
I”* \ LvL

=

D1 -13 {iBm Y

B M
3DB
L_30 4#\& L

WA ni‘#mll"'}

—-50

—-60

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 10:58:50

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.12 dBm

Ref 29.5 dBm *Att 20 dB *SWT 60 ms 849.014423077 MHz

Offget 4.3 dB

10 / AP GAMMARI i) "‘V\\ LVL

~-10
il D1 -13 diBm i

‘4‘4\\ 3DB
L_30 "

L0 -

—-50

—-60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 11:01:33
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 KHz -15.97 dBm
Ref 29.5 dBm “Att 20 dB “SWT 60 ms 823.980769231 MHz
offfet 4.4 dB ’|
20
.
L \ 1) [T Y
10 /w PTG AP ‘H o
o /
—-10 4
D1 -13 ¢iBm 11')1' “'

i

»/,'f q
| a0 W 3DB

=40 T

—-50

—-60

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 10:59:33

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.16 dBm

Ref 29.5 dBm “Att 20 dB *SWT 60 ms 849.009615385 MHz

Ooffget 4.3 dB

20 LAl
o -
10 A M

e

-10
,f' D1 -13 ¢iBm \-‘

\\’\\‘ 3DB
—-30

[ ’ MW«J\,

—-50

—-60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 13.JAN.2018 11:00:46
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Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.55 dBm
Ref 29.5 dBm “Att 20 dB SWT 30 ms 823.980769231 MHz
offfet 4.4 dB ’|
20 [A]
Lo A
f”“ﬂdﬁﬂﬁwﬂVWWNdvqﬂvmwhmhﬂubﬁ«»wﬁu‘\ LvL
i ) \
-10
D1 -13 d¢iBm i q
]]j j\
--20

3DB
30 LM T

WWJW’"’WW

—-50

—-60

-70

Center 824 MHz 600 kHz/ Span 6 MHz

13.JAN.2018 11:03:01

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.73 dBm
Ref 29.5 dBm “Att 20 dB SWT 30 ms 849.019230769 MHz
Ooffget 4.3 dB
20 LAl

D1 -13 ¢iBm \
—-20

3D0B
—-30
| . W’M\.ﬁ%

—-50

—-60

-70

Center 849 MHz 600 kHz/ Span 6 MHz

13.JAN.2018 11:04:49
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
-18.08 dBm

Ref 29.5 dBm “Att 20 dB SWT 30 ms 823.971153846 MHz
offfet 4.4 dB ’|
20 [A]
1 RV
[VAXH T thﬂﬁvﬂw LV
o / \
~-10
D1 -13 d¢iBm } \
{
L_20 i
3DB
L ol ke
% IIM

—-50

—-60

-70

Center 824 MHz 600 kHz/

Date: 13.JAN.2018 11:03:31

16-QAM (3.0 MHz, FULL RB) -

® “RBW 30 kHz
“VBW 100 kHz

Ref 29.5 dBm “Att 20 dB SWT 30 ms

Span 6 MHz

Right Band Edge

Marker 1 [T1 ]
-21.51 dBm
849.057692308 MHz

Ooffget 4.3 dB

20 LAl
B -
Lio »
=10 \k
,, D1 -13 d¢iBm
1
20 -
308

~-40

—-50

WWMWWWE

—-60

-70

Center 849 MHz 600 kHz/

Date: 13.JAN.2018 11:04:15

Span 6 MHz
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QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.01 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 823.983974359 MHz
offfet 4.4 dB ’|
20
*
[MAXH ISP fonba Al bt sty T Ve

I f %

—-10
D1 -13 ¢iBm

—-20
3DB
—-30
—-50
—-60
-70
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 13.JAN.2018 11:06:03
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.99 dBm
Ref 29.5 dBm “Att 20 dB *SWT 10 ms 849.032051282 MHz
Ooffget 4.3 dB
20
1 Rl
- i 1 ;
WWWWWMMWWM "
D1 -13 ¢iBm \
W
L_20 m
3DB
—-30
—-40
—-50
—-60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:08:19
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.45 dBm

Ref 29.5 dBm “Att 20 dB SWT 5 ms 823.983974359 MHz

Ooffget 4.3 dB

10

| \

D1 -13 ¢iBm -{ \

B A
T

—-60

-70

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:06:39

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.05 dBm
Ref 29.5 dBm “Att 20 dB *SWT 10 ms 849.048076923 MHz
Ooffget 4.3 dB
20
1 Rl
|10 . .
10 \t
i D1 -13 ¢iBm
—-20
l 3D0B
I-30 i |
-0 WW‘"M“WMMM
—-50
—-60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:07:46
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Date:

Date:

.1p

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-22.05 dBm

3DB

Ref 24 dBm “Att 20 dB SWT 10 ms 823.903846154 MHz
offfet 4.3 dB |
=20
10 TR
p\' W *‘W b L4 iy
v«w y

i ) \
==10

D1 -13 ¢iBm ' h
==20
30 WAWM
~-40 [J'J}!'fﬂ.
50 N
M
==70

Center 824 MHz

22.JAN.2018 09:15:19

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

24 dBm

“RBW 100 kHz
“VBW 300 kHz
SWT 10 ms

“Att 20 dB

Marker 1 [T1 ]
-19.31 dBm
849.224358974 MHz

Offget 4.

dB

D1 -13

Bm

~-40

—-50

Center 849 MHz

22.JAN.2018 09:15:55

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Ref 24 dBm

“RBW 100 kHz
“VBW 300 kHz

“Att 20 dB SWT 10 ms

Marker 1 [T1 ]

-23.27 dBm

823.967948718 MHz

3DB

offfet 4.3 dB |
—20
B - O O P PGS TP | DAY P
[ “\
i j \
—-10
D1 -13 d¢iBm I ‘\
—-20
-2 mwd
~-40 /’“M“
—-50 ’J
==70
Center 824 MHz 2 MHz/ Span 20 MHz
Date: 22.JAN.2018 09:14:53

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-19.68 dBm

Ref 24 dBm “Att 20 dB SWT 10 ms 849.096153846 MHz
Offfet 4.3 dB |
20
10
- AHand 3 o
|Adhd i B ibdd Calla
LVL
110 L‘
D1 -13 ¢iBm
L
-20
[ M
3D0B
| o s,
I m““%
—-60
==70
Center 849 MHz 2 MHz/ Span 20 MHz
Date: 22.JAN.2018 09:16:16
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Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.46 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 2.499983974 GHz
offfet 4.3 dB "
20 Al
1 RM
AXH IR
(A,\,M/\,MAMML A, TV LVL
i / \
~-10:
D1 -13 ¢iBm 1
R
Hﬂ[ 3DB
~-30:
WVMM
~-50:
—-60:
-70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:13:22

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.25 dBm

Ref 29.5 dBm *Att 20 dB SWT 5 ms 2.570064103 GHz

Offget 4.3 dB

20
1 RV
[vAxH YN

D1 -13 d¢iBm \1

£
0

L_40 N\Awﬁlhumi LMI I
—-50
—-60
-70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:15:43
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.69 dBm
Ref 29.5 dBm “Att 20 dB SWT 5 ms 2.499935897 GHz
offfet 4.4 dB ’|
20
-
~10

[«»WWWMWWW

Lo /
—-10

D1 -13 ¢iBm

L
~

et |

—-60

-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:14:10

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.86 dBm

Ref 29.5 dBm “Att 20 dB SWT 5 ms 2.570064103 GHz

Ooffget 4.3 dB

20
.
10

""\”‘ﬂ'w W “"“U AR A Jm

D1 -13 ¢iBm l

. M‘W]{ m{h’mﬂw

A

—-50

—-60

-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 13.JAN.2018 11:15:09
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Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.57 dBm
Ref 24 dBm “Att 20 dB SWT 10 ms 2.499967949 GHz
offfet 4.3 dB |
20
10
[AMNWW Wb wrwu'!\
LvL
i ] \
~-10
D1 -13 d¢iBm ﬂl \t\
-20 ,

Center 2.5 GHz 2 MHz/ Span 20 MHz

22.JAN.2018 09:12:58

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.81 dBm
Ref 24 dBm “Att 20 dB SWT 10 ms 2.570128205 GHz
Offfet 4.3 dB |
20
10

TR | UNPY IS GNTY )
\ LVL

D1 -13 ¢iBm '1
L |

—-40 1LMM0
~-50
~-60
=-70
Center 2.57 GHz 2 MHz/ Span 20 MHz

22.JAN.2018 09:13:44
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.27 dBm
Ref 24 dBm “Att 20 dB SWT 10 ms 2.499903846 GHz
offfet 4.3 dB |
=20
LA
1 R

rb’“dw Agn Mt WM
LVL
i J \
—-10
D1 -13 d¢iBm (f \‘\L
~-20

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 22.JAN.2018 09:12:06

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.00 dBm

Ref 24 dBm “Att 20 dB SWT 10 ms 2.570096154 GHz

Offset 4.5 dB

[vaxH] Fﬂ“ﬂﬂ“ﬂhﬁw kot WVﬂWﬁ LvL
\

*]10
D1 -13 ¢iBm
==-30:
WMMW‘XF -
L a0 U b

—-50

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 22.JAN.2018 09:14:01
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Date:

Date:

QPSK (15 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -18.58 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.499951923 GHz

Ooffget 4.3 dB

Lo )WWWW w

o

—-10
D1 -13 ¢iBm | \

L_20 {
M 308
~-30

ww

—-50

—-60

-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

13.JAN.2018 11:20:54

QPSK (15 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -16.44 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.570096154 GHz

Ooffget 4.3 dB

10

Wr"«l-quWK\ L
D1 -13 ¢iBm %
!-zc

—-40 Vs \r“'%

—-50

—-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

13.JAN.2018 11:22:59
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Date:

Date:

16-QAM (15 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -17.04 dBm

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.499951923 GHz

offfet 4.4 dB ’|
20 LAl
=10
Lo t
==10 -[

D1 -13 d¢iBm

==20

3DB
Ll !

—-60

-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

13.JAN.2018 11:21:23

16-QAM (15 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.45 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.570144231 GHz
Ooffget 4.3 dB
20 LAl
10
T T TR VP o
10 «1
D1 -13 ¢iBm
%&C a
l 3D0B
[ a0 |
| a0 gy g .
\b/a
—-50
—-60
-70
Center 2.57 GHz 3 MHz/ Span 30 MHz

13.JAN.2018 11:22:13
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QPSK (20 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz
“VBW 500 kHz

Marker 1 [T1 ]

-23.04 dBm

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.499871795 GHz
offfet 4.4 dB ’|
20 [A]
1 RV
[VAXH T H l
i ) L
~-10
D1 -13 d¢iBm ( \
-20
3DB
L_s0 | llu

._W'\MWM

—-50

—-60

-70

Center 2.5 GHz 4 MHz/

Date: 13.JAN.2018 11:24:08

Span 40 MHz

QPSK (20 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz
“VBW 500 kHz

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-26.89 dBm
2.570641026 GHz

Ooffget 4.3 dB

*?10
D1 -13 ¢iBm

MWWWMMM\
“h

~-40

—-50

—-60

-70

Center 2.57 GHz 4 MHz/

Date: 13.JAN.2018 11:26:06

Span 40 MHz
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16-QAM (20 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -26.26 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.499615385 GHz
offfet 4.4 dB ’|
20 LAl
-
~10

e ]

| |

D1 -13 ¢iBm Tl 1

—-20

L. W W 308
T

—-50

—-60

-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 13.JAN.2018 11:24:55

16-QAM (20 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.56 dBm

Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 2.570384615 GHz

Ooffget 4.3 dB

20 [A]
1 RV
[vaxH I

MWWWWW‘

0|
*]10
D1 -13 ¢iBm

<+

~-40 Jh&{hﬁ*
—-60
-70
Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 13.JAN.2018 11:25:29
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FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Hill He on 2018-01-12.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

FCC Part 27, FCC Part 22H/24E
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Voo (Hz) (ppm)
-30 6 0.007172 2.5
-20 3 0.003586 2.5
-10 8 0.009563 2.5
0 7 0.008367 2.5
10 3.7 4 0.004781 2.5
20 -2 -0.002391 2.5
30 9 0.010758 2.5
40 9 0.010758 2.5
50 12 0.014344 2.5
- V min.= 3.5 14 0.016734 2.5
V max.= 4.2 6 0.007172 2.5
EDGE Mode
Middle Channel, f,=836.6MHz
tepesare | S|P PR |
(Voo) (Hz) (ppm)

-30 6 0.007172 2.5
-20 7 0.008367 2.5
-10 7 0.008367 2.5
0 5 0.005977 25
10 3.7 6 0.007172 2.5
20 -3 -0.003586 25
30 5 0.005977 2.5
40 -6 -0.007172 2.5
50 9 0.010758 2.5
V min.=3.5 8 0.009563 2.5
= V max.= 4.2 6 0.007172 25

FCC Part 27, FCC Part 22H/24E
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Voo) (Hz) (ppm)
-30 3 0.003586 2.5
-20 -8 -0.009563 25
-10 6 0.007172 2.5
0 8 0.009563 2.5
10 3.7 3 0.003586 2.5
20 1 0.001195 2.5
30 2 0.002391 2.5
40 4 0.004781 2.5
50 7 0.008367 2.5
- V min.= 3.5 5 0.005977 2.5
V max.= 4.2 3 0.003586 2.5
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Voo) (Hz) (ppm)
-30 9 0.004787 pass
-20 2 0.001064 pass
-10 7 0.003723 pass
0 7 0.003723 pass
10 3.7 5 0.002660 pass
20 -4 -0.002128 pass
30 5 0.002660 pass
40 1 0.000532 pass
50 -1 -0.000532 pass
- V min.=35 6 0.003191 pass
V max.= 4.2 10 0.005319 pass

FCC Part 27, FCC Part 22H/24E
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EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | . ppiia Chwor | o | Resul
(Vo) (Hz) (ppm)
-30 5 0.002660 pass
-20 8 0.004255 pass
-10 -9 -0.004787 pass
0 -14 -0.007447 pass
10 3.8 8 0.004255 pass
20 -17 -0.009043 pass
30 12 0.006383 pass
40 17 0.009043 pass
50 6 0.003191 pass
V min.=35 8 0.004255 pass
2 V max.= 4.2 14 0.007447 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Teml()%')ature Voltag(; f:)pplied Frg}.l:s:cy Frgil:s:}cy Result
(Hz) (ppm)
-30 6 0.003191 pass
-20 7 0.003723 pass
-10 3 0.001596 pass
0 8 0.004255 pass
10 3.7 -5 -0.002660 pass
20 -4 -0.002128 pass
30 1 0.000532 pass
40 3 0.001596 pass
50 7 0.003723 pass
V min.= 3.5 -3 -0.001596 pass
2 V max.= 4.2 5 0.002660 pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180110001-00D

LTE:
QPSK:
Band 4:

Band 5:

20.0 MHz Middle Channel, f,=1732.5 MHz
Tem;()g)ature Voltag(:} ::)pplied Frg:.tz;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 -6 -0.003463 pass
-20 -1 -0.000577 pass
-10 3 0.001732 pass
0 5 0.002886 pass
10 3.7 -5 -0.002886 pass
20 4 0.002309 pass
30 0.000577 pass
40 12 0.006926 pass
50 3 0.001732 pass
20 V min.=3.5 7 0.004040 pass
V max.= 4.2 3 0.001732 pass
10.0 MHz Middle Channel, f,=836.5 MHz
Tem]()g)ature Voltag(g f:)pplied Fr::(:};z;lcy Frg:l:z;lcy (I;)lll)r:;t)
(Hz) (ppm)

-30 5 0.005977 2.5
-20 2 0.002391 25
-10 7 0.008368 2.5
0 5 0.005977 2.5
10 3.7 6 0.007173 2.5
20 -12 -0.014345 2.5
30 -9 -0.010759 2.5
40 -3 -0.003586 25
50 -5 -0.005977 2.5
20 V min.= 3.6 7 0.008367 2.5
V max.= 4.2 -15 -0.017930 2.5
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Band 7:
20.0 MHz Middle Channel, f,=2535 MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)
-30 10 0.003945 pass
-20 6 0.002367 pass
-10 -5 -0.001972 pass
0 -9 -0.003550 pass
10 3.7 -6 -0.002367 pass
20 5 0.001972 pass
30 -9 -0.003550 pass
40 4 0.001578 pass
50 2 0.000789 pass
20 V min.= 3.6 10 0.003945 pass
V max.= 4.2 15 0.005917 pass
16QAM:
Band 4:
20.0 MHz Middle Channel, f,=1732.5 MHz
Tem]()g)ature Voltag(g f:)pplied Fr::(:};z;lcy Frg:l:z;lcy Result
(Hz) (ppm)
-30 -5 -0.002886 pass
-20 -3 -0.001732 pass
-10 3 0.001732 pass
0 6 0.003463 pass
10 3.7 -2 -0.001154 pass
20 5 0.002886 pass
30 1 0.000577 pass
40 3 0.001732 pass
50 5 0.002886 pass
20 V min.= 3.6 4 0.002309 pass
V max.= 4.2 5 0.002886 pass
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.5 MHz
Tem[()g)ature Voltag(; i:)pplied Frgg(e):cy Fr]e;}::::cy (I;)l:::lt)
(Hz) (ppm)

-30 1 0.001195 25
-20 -2 -0.002391 2.5
-10 2 0.002391 25
0 4 0.004782 25
10 3.7 5 0.005977 25
20 -7 -0.008368 25
30 -1 -0.001195 2.5
40 -5 -0.005977 2.5
50 -7 -0.008368 25
V min.= 3.6 1 0.001195 25

20 V max.= 4.2 -3 -0.003586 25

20.0 MHz Middle Channel, f,=2535 MHz
Tem[()g)ature Voltag(; f:)pplied Fr;:(}:(e):cy Frg}:g;lcy (I;)l:::lt)
(Hz) (ppm)

-30 5 0.001972 pass
-20 2 0.000789 pass
-10 -4 -0.001578 pass
0 -7 -0.002761 pass
10 3.7 -3 -0.001183 pass
20 6 0.002367 pass
30 -3 -0.001183 pass
40 5 0.001972 pass
50 3 0.001183 pass
V min.= 3.6 6 0.002367 pass

20 V max.= 4.2 8 0.003156 pass

wx#i% END OF REPORT *##%+
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